
- 1 - 

 

 
VERTICAL  MILLING 

MACHINE 
 

MODEL  ZX5015 
 
 

SERVICE  MANUAL 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

READ THIS MANUAL CAREFULLY 
 
It is essential to give the serial number of your machine in any order of repair 
Parts to assure prompt and accurate service 
Order repair parts by numbers, description and machine serial number 
 



- 2 - 

 

VERTICAL MILLING MACHINE 

Table size                                       660×156mm 

Longitudinal travel                                360mm 

Cross travel                                      160mm 

Vertical knee travel                                280mm 

Quill travel                                      80mm 

Max.distance spindle to table                        310mm 

Spindle taper                                     R8 or MT3 

Vertical head tilting angle(R&L)                      ±45° 

Ram swivelling angle                               360° 

Spindle speeds(9)          50Hz:190-2100rpm;  60Hz: 230-2520rpm 

Drive motor                                      1.1KW 

Net weight(approx)                                330KG 

Shipping weight                                   375KG 

                                                             

REFERENCE DIMENSIONS: 

 

 

 

 

 

 



- 3 - 

 

FEATURES: 

1、 Model is a compact vertical milling machine. It is easy to set 

up .the controls are designed for operator convenience with 

dual table hand wheel. 

2、 It is very practical for technical schools, small parts 

productions, toolrooms,R&D work,maintenance shops and even 

hobby use. 

3、 Themachine is idealy suited for many operations,including 

milling,compound angle milling,engraving,drilling and jid 

boring. 

4、 All“ways”are hand scraped for perfect bearing and 

alignment.the table is ground for perfect square ness. 

5、 Castings are high strength material.they are aged for several 

months,before normalizing and tempering,tominimize 

deformation. 

 

NOTICE 

1、 Remove protective crating and sikds carefully,in the event of 

damage in transit,contact our representative and the 

transportation company making delivery. 

2、 The machine is carefully inspected and tested in operation by 

Q.C.personnel before it leaves our factory.if any defects are 



- 4 - 

 

found on delivery write us directly. 

3、 Read the catalogue and become familiar wih the parts locations 

on the drawings as it will be easier to understand this 

operator’s manual. 

Ⅰ INSTALLATION: 

     To set the machine on a solid concrete foundation,it’s 

advisable to apply a little grout to touch up any unevenness 

in the concrete in order to get a solid foundation at all points. 

     When setting machine on a floor that has any surface 

irregularities,shims should be used to correct this condition 

to the greatest extent possible. 

Ⅱ PRE-LUBRICATION: 

     Thoroughly clean the machine with gasoline or kerosene,then 

lubricate all the slide ways with S.A.E. 

     #10 and gears with S.A.E.#30 lubricant.be sure the machine is 

lubricated properly before starting. 

Ⅲ LEVELLING MACHINES: 

    Set machines by levelling the work table lengthwise and 

crosswise with a precision levelling instrument(refer to the 

test readings in the attached test records). 

Ⅳ INSPECTION: 

    Inspect the machine with the attached original testing records 



- 5 - 

 

for reference. 

Ⅴ SWITCH BOX: 

Switch box is located on the left side of the column,ou-off only. 

Ⅵ ADJUSTMENT OF TABLE FEED TRAVEL: 

     Table longitudinal and cross feed can be set for any travel 

distance by adjusting stop set screws that are located in front 

of table and at the right side of knee. 

Ⅶ ADJUSTMENT OF TABLE GIB: 

     The table is provided with a full length tapered gib in the 

saddle with an adjusting screw on each end.to take up gib tighten 

the two screws untill a slight drag is felt when moving the table 

by hand.if the table is not tight enough,loosen the adjusting 

screw on small end,and tighten up adjusting screw on big end.if 

feel is too tight,reverse the adjusting procedures. 

Ⅷ ADJUSTMENT OF SADDLE AND KNEE GIBS: 

     To tighten gibs the same method as described above is used 

Ⅸ CLAMPING TABLE,SADDLE AND KNEE: 

     When milling with longitudinal table feed only,it is advisable 

to clamp the knee with the column and the saddle with the knee 

to add rigidity to these members and provide for heavier cuts 

with a minimum of vibration.the saddle locking lever is located 

on the left side of saddle to the operator,apply clamping 



- 6 - 

 

pressure properly,as this will hold saddle sufficiently rigid. 

     The table clamping levers are located in front of saddle an 

should always be clamped when longitudinal movement is not 

required. 

     The knee clamping lever is at the left side of knee,leave 

clamped at all times unless the knee is in operation. 

Ⅹ REMOVING TABLE： 

     Remove the table as follows:hand wheel,dial hplder,bearing 

bracket,turn the lead screw all way,so thatit can be 

removed.complete all the steps then the table can be 

disassembled easily. 

Ⅺ REMOVING SADDLE: 

     Remove as follows:hand wheel,dial holder,bearing bracket,turn 

the leadscrew all the way,loosen set screw on the middle of 

saddle,take off the lead screw nut,and draw saddle gib out.the 

saddle can then be removed. 

Ⅻ MOUNTING MOTOR AND SHIFTING BELTS FOR SPEEDS: 

     Motor is mounted on a plate hinged to the pulley housing.release 

the belt set unit by turning the handle at the side of motor,then 

shift belts to proper speed as desired ,then tighten the belt 

set unit,a speed change chart is attached inside the pully 

cover. 



- 7 - 

 

XIII QUILL LOCK AND VERTICAL FEED: 

     The handle at the right lower corner of the head is the quill 

lock.when vertical feed is not in use,set the handle to lock 

the quill and make the head more stable. 

     The micrometer depth stop is graduated in inches.by utilizing 

these simple graduations,it is possible to work very accurately 

to different depths.a lock nut under the micrometer nut assures 

that the micrometer nut is secured properly. 

XVI QUILL CLUTCH OF VERTICAL MILLING HEAD: 

     The vertical feed is controlled by a hand wheel at the front 

of the head and a handle at the right hand of the head.when hand 

wheel is in use tighten the clutch lock nut by hand,or loosen 

it for handle operation,use hand wheel for fine feeds,handle 

for fast feeds. 

XV VERTICAL HEAD AND TEE ADAPTER: 

     Vertical milling head can be tilted 90° on each side by 

loosening the four locking bolts on tee adapter.loosen two set 

bolts on the adapter,the vertical milling head can then be 

swivelled 120°;tighten the set bolts after swiveling.the motor 

and milling head must tilt together for the motor and head are 

suspended on the same pulley housing. 

 



- 8 - 

 

 

 

 

 



- 9 - 

 

 

 

 

 



- 10 - 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



- 11 - 

 

Main parts list 
NO PART DESCRIPTION QTY 
1 ZX5015-01-01 Base 1 
2 ZX5015-02-01 Column 1 
3 GB/T70.1-2000 Hex bolt M14x50 4 
4  Washer M14 4 
5  Washer M14 4 
6 ZX5015-03-02 Elevation lead screw set nut 1 
7 GB/T70.1-2000 Cap screw M6x20 3 
8 ZX5015-03-03 Elevation leadscrew 1 
9 GB/T1096-2003 Key 6x20 1 
10 GB/T310-1995 Ball bearing 51204 1 
11 ZX5015-03-05 Elevation bearing base 1 
12 GB/T70.1-2000 Hex bolt M6x20 2 
13 GB/T276-1994 Ball bearing 6204-2RS 1 
14 ZX45-02-03 Elevation gear 1 
15 GB/T858-1988 Spanner washer 20 1 
16 GB/T810-1988 Spanner nut M20x1.5 1 
17 ZX5015-01-01 Elevation work table 1 
18 ZX5015-03-12 Gib 1 
19 ZX5015-03-13 Gib adjust screw  6 
20 ZX5015-04-02 Cross leadscrew 1 
21 GB/T1096-2003 Key 5x20 1 
22 GB/T276-1994 Ball bearing 6004-2RS 1 
23 ZX5015-04-04 Bearing bracket 1 
24 GB/T276-1994 Ball bearing 51104 1 
25 GB/T118-2000 Pin 8x25 2 
26 GB/T70.1-2000 Hex bolt M6x16 2 
27 GB/T858-1988 Spanner washer 20 1 
28 GB/T810-1988 Spanner nut M20x1.5 1 
29 ZX5015-05-06 Graduated dial 1 
30 GB/T73-1985 Adjust screw M6x16 1 
31 ZX5015-06-40 Hand wheel 1 
32 ZX5015-06-41 Handle 4 
33  Handle screw 4 
34 ZX5015-03-10 Elevation crank 1 
35 GB/T894.1-1986 Special retaining ring 17 1 
36  Spring 1 
37 ZX5015-03-10D.2 Elevation handle clutch 1 
38 GB/T77-2000 Screw 1 
39 ZX5015-08-02D Adjust nut 2 

 



- 12 - 

 

Main Breakdown 
NO PART DESCRIPTION QTY 
40 ZX45-01-06C Graduated dial 2 
41 ZX5015-08-01D Bush 2 
42 GB/T70.1-2000 Hex bolt M6x25 8 
43 ZX5015-08-03D Adapter sleeve 2 
44 GB/T276-1994 Ball bearing 6004-2RS 1 
45 ZX5015-03-07D Elevation shaft 1 
46 GB/T1096-2003 Key 5x20 1 
47 GB/T1096-2003 Key 6x20 1 
48 ZX5015-03-05D Gear shaft sleeve 1 
49 GB/T70.1-2000 Cap screw M8x20 4 
50 GB/T276-1994 Ball bearing 6004-2RS 1 
51 ZX45-02-03 Elevation gear 1 
52 GB/T858-1988 Spanner washer 20 1 
53 GB/T810-1988 Spanner nut M20x1.5 1 
54  Splash guard 1 
55 ZX5015-04-03 Cross leadscrew nut 1 
56 GB/T70.1-2000 Hex bolt M5x25 1 
57 ZX5015-03-15 Washer 1 
58 GB/T70.1-2000 Hex bolt M6x20 1 
59  Saddle 1 
60  Splash guard 1 
61  Splash guard 1 
62 GB/T70.1-2000 Cap screw M5x12 4 
63 ZX30-04-10 Fixed block 1 
64 GB/T70.1-2000 Hex bolt M6x16 2 
65  Adjust screw 3 
66 ZX5015-04-09 Gib 1 
67 ZX5015-05-03 Longitudinal leadscrew nut 1 
68 GB/T70.1-2000 Hex bolt M5x25 2 
69 ZX5015-05-02 Longitudinal leadscrew 1 
70 ZX5015-05-01 Work table 1 
71 GB/T1096-2003 Key 5x20 1 
72 ZX5015-05-04 Longitudinal bearing bracket 2 
73 GB/T70.1-2000 Hex bolt M6x50 4 
74 GB/T118-2000 Pin 8x50 4 
75 GB/T276-1994 Ball bearing 6204-2RS 1 
76 GB/T894.1-1986 Special retaining ring 17 1 
77 ZX5025-05-09 Gib 1 
78  Cabinet base 1 
79  Oil pan 1 



- 13 - 

 

Main Breakdown 
NO PART DESCRIPTION QTY 
80 GB/T70.1-2000 Hex bolt M10x45 4 
81  Washer 10 4 
82 ZX7550C-08-03D Clutch 1 
83 ZX7550C-08-05B Spring 2 
84 ZX7550C-08-04B Spacer bush 2 
85 ZX5015-08-06D Handwheel 2 
86 ZX5015-08-07D Washer 2 
87 GB/T70.1-2000 Cap screw M6x12 2 
88 ZX5015-08-05D Graduated dial 1 
89 GB/T308-84 Steel ball 1 
90 JZ08-026-11 Spring 1 
91 GB/T70.1-2000 Cap screw M6x8 1 
92 ZX5015-08-04D Clutch 2 
93 GB/T810-1988 Spanner nut M20x1.5 1 
94 GB/T858-1988 Spanner washer 20 1 
95 GB/T276-1994 Ball bearing 6204-2RS 1 
96 GB/T1096-2003 Key 5x16 1 
97 GB/T70.1-2000 Screw M6x16 2 
98 ZX30-04-09 Retaining ring 2 
99 ZX30-04-08 Nut M6 2 
100 ZX5015-07-03 Rear column cover 1 
101 GB67-76 Screw M6x12 6 
102  Power feed (optional) 
103    
104    
105    
106    
107    
108    
109    
110    
111    
112    
113    
114    
115    
116    
117    
118    
119    



- 14 - 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



- 15 - 

 

Head parts list 
NO PART DESCRIPTION QTY 
1 ZX5015-06-02 Spindle head 1 
2 ZX5015-06-01 Rocker arm bridge 1 
3 ZX5015-06-47 Motor bracket 1 
4 ZX5025-06-09 Motor plate 1 
5  Motor 1 
6 ZX5015-06-42.2 Shield plate 1 
7 ZX5015-06-42.1 Shield plate 1 
8  Spindle 1 
9 ZX30-05-28 Cover 1 
10 GB/T297-1994 Bearing 30207 1 
11 ZX5025-06-03 Spindle sleeve 1 
12 GB/T297-1994 Bearing 30206 1 
13 GB/T858-1988 Lock washer 30 1 
14 ZX5025-06-04.1 Lock nut M30x1.5 1 
15 GB/T893.1-1986 Retaining ring 75 1 
16 GB/T276-1994 Ball bearing 6009 1 
17 GB/T276-1994 Ball bearing 6009 1 
18 ZX30-05-19 Spindle cover 1 
19 GB67-76 Screw M5x12 3 
20 ZX5025-06-05 Shaft 1 
21 ZX5015-06-24 Pulley 1 
22 ZX5015-06-38.1 Nut 1 
23 ZX5015-06-38.2 Lock nut 1 
24 ZX5015-06-21 Nut 1 
25 GB/T70.1-2000 Hex bolt M5x16 3 
26 ZX5015-06-22 Left cover 1 
27 ZX5015-06-18 Clutch 1 
28 ZX5015-06-15 Spring 1 
29 ZX5025-06-17 Gear 1 
30 GB/T1096-2003 Key 6x15 1 
31 ZX5025-06-06 Gear shaft 1 
32 ZX5015-06-27 Spring 1 
33 ZX5015-06-16 Right cover 1 
34 JB/T7940.4-1995 Oil cup 1 
35 GB/T70.1-2000 Hex bolt M5x20 3 
36 GB/T894.1-1986 Retaining ring 19 1 
37 ZX5015-06-37.1 Hand base 1 
38 GB/T70.1-2000 Hex bolt M8x25 1 
39 GB/T6175-2000 Hex nut M10 1 

 



- 16 - 

 

Head parts list 
NO PART DESCRIPTION QTY 
40 ZX5015-06-37.2 Handle 1 
41 JB/T7271.5-1994 Hand set M10x50 1 
42 ZX5025-06-19 Gear shaft 1 
43 GB/T1096-2003 Key 4x20 1 
44 GB/T301-1995 Ball bearing 51102 1 
45 ZX5015-06-20 Shaft sleeve 1 
46 GB/T70.1-2000 Screw M5X16 3 
47 GB/T301-1995 Ball bearing 51102 1 
48 GB/T6173-2000 Hex nut M14x1.5 2 
49 ZX5015-06-36 Graduated dial 1 
50 ZX5105-05-07 Adjust screw 1 
51 ZX5015-06-39 Handwheel 1 
52 GB/T70.1-2000 Screw M5x16 1 
53  Handle 1 
54 ZX5025-06-33 Lock handle 1 
55  Lock screw 1 
56 ZX5025-06-30 Lock set 1 
57 ZX5015-06-32 Spacer bush 1 
58 ZX5025-06-31 Lock set 1 
59 GB/T70.1-2000 Screw M6X12 1 
60 GB/T70.1-2000 Screw M6X12 1 
61 ZX5015-06-29.2 Limit plate 1 
62 GB/T70.1-2000 Screw M5x16  1 
63 ZX5015-06-13 Spring 1 
64 ZX5015-06-29.2 Limit nut 2 
65 ZX5015-06-29.1 Leadscrew 1 
66 ZX5015-06-07 T bolt M10x40 2 
67 GB/T97.1-2002 Washer 10 2 
68 GB/T889.1-2000 Hex nut M10 2 
69 ZX5015-06-07 T bolt M10x40 3 
70 GB/T97.1-2002 Washer 10 3 
71 GB/T889.1-2000 Hex nut M10 3 
72 ZX5015-06-07 T bolt M10x40 2 
73 GB/T97.1-2002 Washer 10 2 
74 GB/T889.1-2000 Hex nut M10 2 
75 ZX5015-06-12 Pin 1 
76 ZX5015-06-13 Spring 1 
77 ZX5015-06-11 Bush 1 
78 ZX5015-06-14-01 Screw 1 
79 GB/T97.1-2002 Washer 8 4 



- 17 - 

 

Head parts list 
NO PART DESCRIPTION QTY 
80 GB/T5782-2000 Hex bolt M8x20 4 
81 GB/T1096-2003 Key 8X35 1 
82 ZX5015-06-10 Small Spindle 1 
83 GB/T6175-2000 Hex nut M12 1 
84 ZX5015-06-25.3 Connect plate 1 
85 ZX5015-06-25.2 Small spindle 1 
86 GB/T97.1-2002 Washer 12 1 
87 GB/T889.1-2000 Hex nut M12 1 
88 GB/T97.1-2002 Washer 12 1 
89 ZX5025-06-25.4 Small spindle 1 
90 ZX5025-06-25.1 Pulley 1 
91 GB/T276-1994 Ball bearing 6003-2RS 1 
92 GB/T276-1994 Ball bearing 6003-2RS 1 
93 GB/T893.1-1986 Retaining ring 35 1 
94 GB/T894.1-1986 Retaining ring 17 1 
95 ZX5015-06-26 Motor pulley 1 
96 GB/T70.1-2000 Screw M8X10 2 
97 GB/T70.1-2000 Hex bolt M6x35  2 
98 GB/T70.1-2000 Hex bolt M6x45  2 
99  Connect plact 40x40 2 
100 GB/T70.3-2000 Screw M5x12 8 
101 GB/T70.1-2000 Screw M6X12 2 
102 GB/T70.1-2000 Screw M6X12 1 
103  Connect plate 1 
104  “V” belt  A838 1 
105  “V” belt  A800 1 
106 ZX5025-05-18 Pull rod  7/16”-20 1 
107 ZX30-05-28 Cushion 1 
108 GB/T70.1-2000 Screw  M5X6 1 
109 GB/T70.1-2000 Screw  M5X5 1 
110    
111    
112    
113    
114    
115    
116    
117    
118    
119    



- 18 - 

 

FINAL INSPECTION RECORD 

NO Inspection items Illustrations  Tolerances Measurements 

1 Straightness of 

uppersurface of 

table 

  0.08  

2 Parallelism of 

table surface 

in cross 

movement 

  0.02/100  

3 Parallelism of 

table in 

longitudinal 

movement 

In table 

longitudinal 

travel distance

 0.06  

4 Perpendiculari

ty of table 

longitudonal an 

cross movement 

  0.04/300  

5 Squareness of 

movement of 

main spindle 

head to upper 

surface of 

table 

Right and left 

direction 

 0.05/100  

Forward an 

backword 

direction 

 0.05/100  

6 Squareness of 

upper surface 

of table to 

center line of 

main spindle 

Right and left 

direction 

0.05/300  

Forward an 

backword 

direction 

0.05/300  

7 Spindle taper 

hold run-out 

 a:0.015 

b:0.02 

 

8 Linearity of 

verticed 

movement of 

knee 

Right and left 

direction 

0.05/100  

Forward an 

backword 

direction 

0.05/100  



- 19 - 

 

PACKING LIST FOR  

GEARED HEAD DRILLING & MILLING MACHINE ZX5015 

Series No :                    Dimension : 
G/W :                          N/W : 

No. Name Spec Model Quantity Remark 

1 Milling & drilling machine  ZX5015 1  

2 Draw bar 
M12 

（3/8”-16UNF） 
 1  

3 Adapter 
MT3/2 

（R8/MT3） 
 1  

4 
Taper shank for drilling 

chunck 
MT3/B16 

（R8/B16） 
 1  

5 Drilling chuck Φ1～Φ13  1  

6 Arbor MT3 （R8）  1  

7 T slot bolt M12×55  2  

8 Washer 12  2  

9 Nut M12  2  

10 Tilted wedge   1  

11 Inner hexagonal spanner 4.5.6.10  1  

12 Spanner 
12-14 
17-19 

 1  

13 Oil gun   1  

14 Instruction Manual   1  

15 Certificate of inspection   1  

16 Packing list   1  

                                               Packing inspector___________ 

                                                   Date___________ 



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000500044004600206587686353ef901a8fc7684c976262535370673a548c002000700072006f006f00660065007200208fdb884c9ad88d2891cf62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef653ef5728684c9762537088686a5f548c002000700072006f006f00660065007200204e0a73725f979ad854c18cea7684521753706548679c300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020b370c2a4d06cd0d10020d504b9b0d1300020bc0f0020ad50c815ae30c5d0c11c0020ace0d488c9c8b85c0020c778c1c4d560002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken voor kwaliteitsafdrukken op desktopprinters en proofers. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents for quality printing on desktop printers and proofers.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /NoConversion
      /DestinationProfileName ()
      /DestinationProfileSelector /NA
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure true
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /NA
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /LeaveUntagged
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


